SPORTON LAB.

FCC RF Test Report

Report No. : FR352916E

11AC40SISO_5670

Spectrum

(%)

Ref Level 30,00 dém Offset 1573 dB & RBW 1 MHz

lo Att 25 dB_ SWT 1ms @ VBW 3 MHz _Mode Sweep
@153 View
M1[1] 10,85 dBm
5.6716780 GHz,
2048 o Occ Bw 36.363636364 MHZ
¥
10 dBm ‘}J"‘"Mm— s S — V__\_‘
0 dBm

1
-10 dBm: ,,Hf M

o

-30 dBm

g

-40 dBm:

-50 dBm

-60 dBm:

CF 5.67 GHz 1001 pts

Span 80.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | _Function |

Function Result |

M1 1
T1 1
T2 1

5.671678 GHz
5.65185B81 GHz
5.6882218 GHz

10.85 dBm
2.01 dém
2.60 dBm

Oce Bw

36.363636364 MHz

11AC40SISO_5710

Spectrum

(%)

Ref Level 30,00 dém Offset 1545 dB & RBW 1 MHz

= ALt 25 dB  SWT 1ms & VBW 3 MHz  Mode Sweep

@153 View

M1[1]

20 dB

Occ Bw

36.363636364 MHzZ

10.85 dBm
5.7077620 GHz

10 dBm — Y.

e S,

0 dBm:

i \
-10 dBm: Jj

/ g

£
T=

el
TH

L+
H

20d U IIWJ
MMM o Wity
-30 dBm
-40 dBm-
-50 dBm
-60 dBm:
CF 5.71 GHz 1001 pts Span 80.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.707762 GHz 10.85 dBm
T1 1 5.6918581 GHz 1.79 dém Occ Bw 36.363636364 MHz
T2 1 5.7282218 GHz 2.39 dem
- —_—
L JL J Qi wa

Sporton International Inc. ((KunShan)
TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4

Page Number

: A2-41 of 76



SPORTON LAB.

FCC RF Test Report

Report No. : FR352916E

11AC40SISO_5755

Spectrum

(%)

Ref Level 30,00 dém Offset 1523 dB & RBW 1 MHz

= ALt 25 dB  SWT 1ms & VBW 3 MHz  Mode Sweep

@153 View

M1[1]

20 dB

Occ Bw

10 dBém

10.67 dBm
5.7530020 GHz
36.363636364 MHzZ

T ——
il

0 dBm i

L

-10 dBm: d

M

.

st

-30 dBm

W

bk
MRS T

-40 dBm:

-50 dBm

-60 dBm:

CF 5.755 GHz 1001 pts

Span 80.0 MHz

Marker

Type | Ref | Trc | X-value | Y-value | _Function |

Function Result |

M1
T1
T2

1
1
1

5.753002 GHz
5.73685B81 GHz
5.7732218 GHz

10.67 dBm
2.40 dém
0.28 d8m

Oce Bw

36.363636364 MHz

11AC40SISO_5795

Spectrum

(%)

Ref Level 30,00 dém Offset 15.64 dB & RBW 1 MHz

= ALt

25 dB

SWT

1 ms @ VBW 3 MHz

Mode Sweep

@153 View

20 dB

M1[1]

Occ Bw

11.03 dBm
5.7972380 GHz
36.443556444 MHz

10 dBém

0 dBm:

wa__wu-«a»

|

-10 dBm:

Ryt

-30 dBm

LHulI"

-l W_WLJJ

‘tmﬁ

-40 dBm:

-50 dBm

-60 dBm:

CF 5.795 GHz

1001 pts

Span 80.0 MHz

Marker

X-value |

Y-value |

Function |

Function Result |

T1
T2

Type | Ref | Trc |
M1 1

1
1

5.797238 GHz
5.7767782 GHz
5.8132216 GHz

11.03 dém
3.08 dBém
1.80 dem

0CC Bw

36443556444 MHz

Sporton International Inc. ((KunShan)

TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4

Page Number

1 A2-42 of 76



saronis. FCC RF Test Report

Report No. : FR352916E

11AC80SISO_5210

= ALt

Spectrum

Ref Level 30,00 dém Offset 16.37 dB & RBW 2 MHz

(%)

25 dB

SWT 1ms & VBW 10 MHz Mode Swesp

@153 View

20 dB

M1[1]

10 dBém

A

Occ Bw

11.65 dBm
5.200890 GHz
75.444555445 MHz

0 dBm:

T =

R v T

ok

-10 dBm:

-20 dBm

ikotie

P

|
WLWJ‘MWM m

-40 dBm:

-50 dBm

-60 dBm:

CF 5.21 GHz

1001 pts

Span 160.0 MHz

Marker

Type | Ref | Trc |

X-value

Y-value

| Function

Function Result |

M1
T1
T2

1
1
1

5.20089 GHz
5.172278 GHz
5.247722 GHz

11.65 dBém
4.53 dém Occ Bw
4.27 dBm

75.444555445 MHz

11AC80SISO_5290

Spectrum

= ALt

(%)

25 dB

Ref Level 30,00 dém Offset 1645 dB & RBW 2 MHz

SWT 1ms & VBW 10 MHz Mode Swesp

@153 View

20 dB

M1[1]

10 dBém

w1 occBw

12.06 dBm
5.295270 GHz
75.604395604 MHz

0 dBm:

e T

4 T birke.)

T

«mﬁ

-10 dBm:

)

IJ

]

-30 dBm

T

R e

-40 dBm:

-50 dBm

-60 dBm:

CF 5.29 GHz

1001 pts

Span 160.0 MHz

Marker

X-value

Y-value

| Function

Function Result |

T1
T2

Type | Ref | Trc |
M1 1

1

5.29527 GHz
5.252278 GHz
5.327882 GHz

12.06 dBm
£.85 dBm Qcc Bw
4.26 dem

75.604395604 MHz

Sporton International Inc. ((KunShan)

TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4

Page Number

1 A2-43 of 76



SPORTON LAB.

FCC RF Test Report

Report No. : FR352916E

11AC80SISO_5530

Spectrum

(%)

Ref Level 30,00 dém Offset 1563 dB & RBW 2 MHz
= ALt 25 de SWT

1ms & VBW 10 MHz Mode Swesp

@153 View

20 dB

M1[1]

10 dBém

Occ Bw
M1

10.71 dBm
5.526960 GHz
75.604395604 MHz

0 dBm:

A 4
e R

LT (S |

-10 dBm:

/

IIW{I’.:
\

-20 dBm

f

[

|

ol ey

Pt

-40 dBm:

-50 dBm

-60 dBm:

CF 5.53 GHz

1001 pts

Span 160.0 MHz

Marker

Type | Ref | Trc |

X-value | Y-value | _Function |

Function Result |

M1 1
T1 1
T2 1

5.52696 GHz
5.492278 GHz
5.567882 GHz

10.71 dém
4.36 dBm
3.28 dBm

Oce Bw

75.604395604 MHz

11AC80SISO_5610

Spectrum

(%)

Ref Level 30,00 dém Offset 1550 dB & RBW 2 MHz
= ALt 25 de SWT

1ms & VBW 10 MHz Mode Swesp

@153 View

20 dB

M1[1]

Occ Bw

10.77 dBm
5.602810 GHz
75.444555445 MHz

10 dBém

0 dBm:

LT T AT

-10 dBm:

L

-40 dBm:

-50 dBm

-60 dBm:

CF 5.61 GHz

1001 pts

Span 160.0 MHz

Marker

X-value | Y-value | _Function |

Function Result |

Type | Ref | Trc |
M1 1

T1 1
T2 1

5.60281 GHz
5.572278 GHz
5.647722 GHz

10.77 dém
2.77 dBm
3.51 dBm

0CC Bw

75.444555445 MHz

18:41:49

Sporton International Inc. ((KunShan)
TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4

Page Number

: A2-44 of 76



saronis. FCC RF Test Report

Report No. : FR352916E

11AC80SISO_5690

Spectrum A

Ref Level 30,00 dém Offset 1563 dB & RBW 2 MHz

= ALt 25 de SWT 1 ms @ VBW 10 MHz Mode Swesp
(@153 View
Mi[1] 11.05 dBm)
5.678170 GHz
20 db " Occ Bw 75.604395604 MHZ
10dBm ,JM MWMWM"‘Y“M‘“"’" TR ol A . "“‘J'L-

0 dBm .

10 dem: j \
i f Ll
g T Y e

o
-40 dBm-
-50 dBm
-60 dBm:
CF 5.69 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.67B17 GHz 11.05 dBm
T1 1 5.652278 GHz 2.74 dém Occ Bw 75.604395604 MHz
T2 1 5.727882 GHz 3.86 dém
il J [ [T
L JU J -
Dats: 15.JU 18:42:45

11AC80SISO_5775

Spectrum A

Ref Level 30,00 dém Offset 1540 dB & RBW 2 MHz

lo Att 25 dB_ SWT 1ms @ VBW 10 MHz Mode Swesp
@153 View
M1[1] 10,97 dBm
5.765890 GHz
2048 . Occ Bw 75.604395604 MHZ
10 dam —

1
?HM TWRTONT N “Mwm 'J‘l"'\{

0 dBm: £

-10 dBm J‘ \'\]
A T /g T e

= Bm
-40 dBm-
-50 dBm
-60 dBm:
CF 5.775 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.76589 GHz 10.87 dBm
T1 1 5.737118 GHz 4.25 dam Occ Bw 75.604395604 MHz
T2 1 5.812722 GHz 1.90 dem
- —_—
L JL J Qi wa
Date: 15

Sporton International Inc. ((KunShan)

TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4

Page Number . A2-45 of 76



saranis. FCC RF Test Report Report No. : FR352916E

Min emission bandwidth for UNII-3

Test Result
TestMode Freq(MHz) Gd[z:ZB]W FL[MHZ] FH[MHZz] Limit{MHz] Verdict
5745 16.32 5736.84 5753.16 0.5 PASS
11A 5785 16.32 5776.84 5793.16 0.5 PASS
5825 16.32 5816.84 5833.16 0.5 PASS
5745 17.60 5736.20 5753.80 0.5 PASS
11AC20SISO 5785 17.60 5776.20 5793.80 0.5 PASS
5825 17.60 5816.20 5833.80 0.5 PASS
11ACA0SISO 5755 36.32 5736.84 5773.16 0.5 PASS
5795 36.08 5777.08 5813.16 0.5 PASS
11AC80SISO 5775 76.00 5736.92 5812.92 0.5 PASS
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Maximum power spectral density

Test Result
TestMode Freq(MHz) Result [dBm/MHz] Limit[dBm/MHz] Verdict
5180 7.35 <11.00 PASS
5220 7.24 <11.00 PASS
5240 7.73 <11.00 PASS
5260 8.27 <11.00 PASS
5300 8.46 <11.00 PASS
5320 6.78 <11.00 PASS
5500 7.59 <11.00 PASS

11A
5580 7.78 <11.00 PASS
5700 4.9 <11.00 PASS
5720_UNII-2C 7.43 <11.00 PASS
5720_UNII-3 2.83 <30.00 PASS
5745 4.63 <30.00 PASS
5785 4.43 <30.00 PASS
5825 4.44 <30.00 PASS
5180 7.39 <11.00 PASS
5220 7.01 <11.00 PASS
5240 7.36 <11.00 PASS
5260 7.97 <11.00 PASS
5300 8.18 <11.00 PASS
5320 5.95 <11.00 PASS
11AC20SISO 5500 7.26 <11.00 PASS
5580 7.32 <11.00 PASS
5700 3.57 <11.00 PASS
5720_UNII-2C 7.13 <11.00 PASS
5720_UNII-3 2.52 <30.00 PASS
5745 4.33 <30.00 PASS
5785 411 <30.00 PASS
5825 4.26 <30.00 PASS
5190 2.98 <11.00 PASS
5230 2.18 <11.00 PASS
5270 2.86 <11.00 PASS
5310 1.53 <11.00 PASS
11AC40SISO 5510 2.07 <11.00 PASS
5550 2.38 <11.00 PASS
5670 25 <11.00 PASS
5710_UNII-2C 2.38 <11.00 PASS
5710_UNII-3 -4 <30.00 PASS
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5755 -0.59 <30.00 PASS

5795 -0.4 <30.00 PASS

5210 -2.93 <11.00 PASS

5290 -2.35 <11.00 PASS

5530 -2.49 <11.00 PASS

11AC80SISO 5610 -2.07 <11.00 PASS
5690_UNII-2C -2.06 <11.00 PASS

5690_UNII-3 -8.34 <30.00 PASS

5775 -4.81 <30.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and is compensated in the graph.
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Appendix B. AC Conducted Emission Test Results

: Temperature : 25.3~26.2°C
Test Engineer : [Amos zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
50.0 | 15E RS5247-QP
1 e W, RS S247-AVG
50.0 H L: 1 93
0
40.0 5
| apig e
30.0 :
;
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-L 2023 LINE
Over I_:i:n:it' Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dF ~ dBuv  dBuv a8 dE
1 0.183 46.35 -14.54 £3.80 38.00 0.03 10.42 QF
2 0.193 35.95 -17.94 53.89 25.50 0.03 10.42 Average
3 0.260 41.91 -18.51 61.42 31.50 0.04 10.37 QF
4 0.260 27.91 -23.51 51.42 17.50 0.04 10.37 Average
5 2.765 38.47 -17.53 56.00 28.50 -0.09 10.06 QP
6 2.765 23.57 —22.43 46.00 13.60 —0.09 10.06 Average
7 8.182 46.88 -13.12 60.00 36.61 —0.15 10.42 QF
g 8.192 34.78 -15.22 50.00 24.51 -0.15 10.42 Average
9 10.125 46.11 -13.89 60.00 35.61 —0.16 10.66 QP
10 10.125 33.11 -16.89 50.00 22.61 —0.16 10.66 Average
11 % 11.621 47.08 -12.92 60.00 36.30 -0.15 10.93 QP
2 11.621 34.34 -15.66 50.00 23.56 —0.15 10.93 Average
12 13.695 46.20 —13.80 £0.00 35.20 —0.13 11.13 QF
14 13.695 33.90 -16.10 50.00 22.90 =-0.13 11.13 Average
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: Temperature : 25.3~26.2°C
Test Engineer : [Amos zhang : —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
80 Level ({dBuV)
70.0
0.0 | 15E RS§247-QP
$5247-AVG
50.0 Rkl
| !
40.0 P,
f
30.0
:
20.0
10.0
05 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : 15E RS5247-QP LISN-060105-N 2023 NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Losz Remark
MHz ~ dBuV dE ~ dBuv  dBuv dB dE
1 2.750 40.43 -15.57 56.00 30.50 —0.13 10.06 QP
2 2.750 25.73 -20.27 46.00 15.80 -0.13 10.06 Average
3 4.292 39.13 -16.87 56.00 28.20 -0.13 10.06
4 4.292 24.83 -21.17 46.00 14.90 -0.13 10.06 Average
5 8.456 44.81 -15.19 60.00 34.50 -0.15 10.46
6 8.456 31.81 -18.19 50.00 21.50 —0.15 10.46 Average
7 9.757 45.62 -14.38 £0.00 35.19 -0.19 10.62
g 9.757 34.72 -15.28 50.00 24.28 -0.19 10.62 Average
9 % 12.253 47.66 -12.34 60.00 36.80 -0.15 11.01 QF
10 12.253 37.06 -12.94 50.00 26.20 -0.15 11.01 Average
11 13.989 46.54 -13.46 60.00 35.50 —0.12 11.16
2 13.989 35.84 —14.16 50.00 24.80 —0.12 11.16 Average
12 15.470 45.63 -14.37 60.00 34.50 -0.11 112
14 15.470 34.73 -15.27 50.00 23.60 —0.11 11.24 Average
Note:
1. Level(dBpV) = Read Level(dBpV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBuV)
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Radiated Spurious Emission Test Data

Relative Humidity : 41 ~42 %

Test Engineer : Ryan Xu

Temperature : 22~23 C

Radiated Spurious Emission Test Modes

Band Data
Mode Band Modulation Channel | Frequency Remark
(GHz) Rate
Mode 1 U-NII-1 5.15-5.25 802.11a 36 5180 6Mbps -
Mode 2 U-NII-1 5.15-5.25 802.11a 44 5220 6Mbps -
Mode 3 U-NII-1 5.15-5.25 802.11a 48 5240 6Mbps -
Mode 4 U-NII-2A 5.25-5.35 802.11a 52 5260 6Mbps -
Mode 5 U-NII-2A 5.25-5.35 802.11a 60 5300 6Mbps -
Mode 6 U-NII-2A 5.25-5.35 802.11a 64 5320 6Mbps -
Mode 7 U-NII-2C 5.47-5.725 802.11a 100 5500 6Mbps -
Mode 8 U-NII-2C 5.47-5.725 802.11a 116 5580 6Mbps -
Mode 9 U-NII-2C 5.47-5.725 802.11a 140 5700 6Mbps -
Mode 10 U-NII-1 5.15-5.25 802.11ac VHT20 36 5180 MCSO0 -
Mode 11 U-NII-1 5.15-5.25 802.11ac VHT20 44 5220 MCSO0 -
Mode 12 U-NII-1 5.15-5.25 802.11ac VHT20 48 5240 MCSO0 -
Mode 13 U-NII-2A 5.25-5.35 802.11ac VHT20 52 5280 MCSO0 -
Mode 14 U-NII-2A 5.25-5.35 802.11ac VHT20 60 5300 MCSO0 -
Mode 15 U-NII-2A 5.25-5.35 802.11ac VHT20 64 5320 MCSO0 -
Mode 16 U-NII-2C 5.47-5.725 802.11ac VHT20 100 5500 MCSO0 -
Mode 17 U-NII-2C 5.47-5.725 802.11ac VHT20 116 5580 MCSO0 -
Mode 18 U-NII-2C 5.47-5.725 802.11ac VHT20 140 5700 MCSO0 -
Mode 19 U-NII-1 5.15-5.25 802.11ac VHT40 38 5190 MCSO0 -
Mode 20 U-NII-1 5.15-5.25 802.11ac VHT40 46 5230 MCSO0 -
Mode 21 U-NII-2A 5.25-5.35 802.11ac VHT40 54 5270 MCSO0 -
Mode 22 U-NII-2A 5.25-5.35 802.11ac VHT40 62 5310 MCSO0 -
Mode 23 U-NII-2C 5.47-5.725 802.11ac VHT40 102 5510 MCSO0 -
Mode 24 U-NII-2C 5.47-5.725 802.11ac VHT40 110 5550 MCSO0 -
Mode 25 U-NII-2C 5.47-5.725 802.11ac VHT40 134 5670 MCSO0 -
Mode 26 U-NII-1 5.15-5.25 802.11ac VHT80 42 5210 MCSO0 -
Mode 27 U-NII-2A 5.25-5.35 802.11ac VHT80 58 5290 MCSO0 -
Mode 28 U-NII-2C 5.47-5.725 802.11ac VHT80 106 5530 MCSO0 -
Sporton International Inc. (KunShan) Page Number . Clof C115
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Mode 29 U-NII-2C | 5.47-5.725  802.1lac VHT80 122 5610 MCSO0 -
Mode 30 U-NII-3  5.725-5.85 802.11a 149 5745 6Mbps -
Mode 31 U-NII-3  5.725-5.85 802.11a 157 5785 6Mbps -
Mode 32 U-NII-3  5.725-5.85 802.11a 165 5825 6Mbps -
Mode 33 U-NII-3  5.725-5.85  802.1lac VHT20 149 5745 MCSO0 -
Mode 34 U-NII-3  5.725-5.85  802.1lac VHT20 157 5785 MCSO0 -
Mode 35 U-NII-3  5.725-5.85  802.1lac VHT20 165 5825 MCSO0 -
Mode 36 U-NII-3  5.725-5.85  802.1lac VHT40 151 5755 MCSO0 -
Mode 37 U-NII-3  5.725-5.85  802.1lac VHT40 159 5795 MCSO0 -
Mode 38 U-NII-3 = 5.725-5.85  802.1lac VHT80 155 5775 MCSO0 -
Mode 39 U-NII-2C | 5.47-5.85 802.11a 144 5720 6Mbps -
Mode 40 U-NII-2C = 5.47-585  802.1lac VHT20 144 5720 MCSO0 -
Mode 41 U-NII-2C = 5.47-5.85  802.1lac VHT40 142 5710 MCSO0 -
Mode 42 U-NII-2C = 5.47-585  802.1lac VHT80 138 5690 MCS0 -
Mode 43 U-NII-2A | 5.25-5.35 802.11a 64 5320 6Mbps LF

U-NII-2A | 5.25-5.35 802.11a 64 5320 6Mbps -
Mode 44

WWAN LTE CA_5A-7A Link
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Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
1 802.11a 36 5149.92 47.47 54.00 -6.53 \% AVERAGE Pass Band Edge
1 802.11a 36 | 10360.00 46.08 68.20 -22.12 PEAK Pass Harmonic
2 802.11a 44 - - - - - - - Band Edge
2 802.11a 44 | 10440.00 46.65 68.20 -21.55 \% PEAK Pass Harmonic
3 802.11a 48 - - - - - - - Band Edge
3 802.11a 48 | 10480.00 46.63 68.20 -21.57 H PEAK Pass Harmonic
4 802.11a 52 - - - - - - - Band Edge
4 802.11a 52 | 10520.00 47.10 68.20 -21.10 \% PEAK Pass Harmonic
5 802.11a 60 - - - - - - - Band Edge
5 802.11a 60 | 10600.01 46.20 74.00 -27.80 H PEAK Pass Harmonic
6 802.11a 64 | 5350.10 50.61 54.00 -3.39 H AVERAGE | Pass | Band Edge
6 802.11a 64 | 10640.00 46.07 74.00 -27.93 H PEAK Pass Harmonic
7 802.11a 100 | 5463.70 63.65 68.20 -4.55 H PEAK Pass | Band Edge
7 802.11a 100 | 11000.00 46.41 74.00 -27.59 H PEAK Pass Harmonic
8 802.11a 116 - - - - - - - Band Edge
8 802.11a 116 | 11160.00 36.18 54.00 -17.82 H AVERAGE Pass Harmonic
9 802.11a 140 - - - - - - - Band Edge
9 802.11a 140 | 11400.00 46.43 74.00 -27.57 H PEAK Pass Harmonic
10 802.11ac VHT20 36 5149.92 50.32 54.00 -3.68 \% AVERAGE Pass Band Edge
10 802.11ac VHT20 | 36 @ 10360.00 45.60 68.20 -22.60 H PEAK Pass Harmonic
11 802.11ac VHT20 | 44 - - - - - - - Band Edge
11 802.11ac VHT20 | 44 | 10440.00 46.20 68.20 -22.00 H PEAK Pass Harmonic
12 802.11ac VHT20 @ 48 - - - - - - - Band Edge
12 802.11ac VHT20 | 48 @ 10480.00 46.49 68.20 -21.71 \% PEAK Pass Harmonic
13 802.11ac VHT20 | 52 - - - - - - - Band Edge
13 802.11ac VHT20 | 52 @ 10560.00 46.41 68.20 -21.79 H PEAK Pass Harmonic
14 802.11ac VHT20 | 60 - - - - - - - Band Edge
14 802.11ac VHT20 | 60 @ 10600.01 46.08 74.00 -27.92 \% PEAK Pass Harmonic
15 802.11ac VHT20 64 5350.10 49.17 54.00 -4.83 H AVERAGE Pass Band Edge
15 802.11ac VHT20 | 64 @ 10640.00 45.10 74.00 -28.90 \% PEAK Pass Harmonic
16 802.11ac VHT20 | 100 5467.90 63.57 68.20 -4.63 H PEAK Pass Band Edge
16 802.11ac VHT20 | 100 @ 11000.00 45.95 74.00 -28.05 H PEAK Pass Harmonic
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17 802.11ac VHT20 | 116 - - - - - - - Band Edge
17 802.11ac VHT20 116 @ 11160.00 45.91 74.00 -28.09 \Y, PEAK Pass Harmonic
18 802.11ac VHT20 140 | 5726.59 63.50 68.20 -4.70 H PEAK Pass | Band Edge
18 802.11ac VHT20 140 | 11400.00 45.57 74.00 -28.43 \Y, PEAK Pass Harmonic
19 802.11ac VHT40 | 38 5150.00 49.04 54.00 -4.96 \Y, AVERAGE  Pass | Band Edge
19 802.11ac VHT40 38 | 10380.00 44.23 68.20 -23.97 \Y, PEAK Pass Harmonic
20 802.11ac VHT40 | 46 - - - - - - - Band Edge
20 802.11ac VHT40 46 | 10460.00 44.38 68.20 -23.82 H PEAK Pass Harmonic
21 802.11ac VHT40 54 - - - - - - - Band Edge
21 802.11ac VHT40 54 | 10540.00 44.97 68.20 -23.23 \Y, PEAK Pass Harmonic
22 802.11ac VHT40 | 62 5350.05 49.67 54.00 -4.33 H AVERAGE | Pass | Band Edge
22 802.11ac VHT40 62 | 10620.00 43.55 74.00 -30.45 H PEAK Pass Harmonic
23 802.11ac VHT40 102 | 5468.08 63.22 68.20 -4.98 H PEAK Pass | Band Edge
23 802.11ac VHT40 102 | 11020.00 43.65 74.00 -30.35 \Y, PEAK Pass Harmonic
24 802.11ac VHT40 | 110 - - - - - - - Band Edge
24 802.11ac VHT40 110 @ 11100.00 47.23 74.00 -26.77 \Y, PEAK Pass Harmonic
25 802.11ac VHT40 134 | 5728.14 58.86 - H PEAK Pass | Band Edge
25 802.11ac VHT40 134 | 11340.00 46.51 74.00 -27.49 H PEAK Pass Harmonic
26 802.11ac VHT80 | 42 5149.94 49.79 54.00 -4.21 Y, AVERAGE  Pass | Band Edge
26 802.11ac VHT80 42 | 10420.00 47.01 68.20 -21.19 H PEAK Pass Harmonic
27 802.11ac VHT80 58 5350.35 49.40 54.00 -4.60 H AVERAGE | Pass | Band Edge
27 802.11ac VHT80 | 58 @ 10580.00 46.09 68.20 -22.11 Y, PEAK Pass Harmonic
28 802.11ac VHT80 | 106 @ 5460.34 63.00 68.20 -5.20 H PEAK Pass | Band Edge
28 802.11ac VHT80 106 | 11060.00 46.81 74.00 -27.19 H PEAK Pass Harmonic
29 802.11ac VHT80 122 | 5726.46 57.32 68.20 -10.88 H PEAK Pass | Band Edge
29 802.11ac VHT80 122 | 11220.00 46.60 74.00 -27.40 Y, PEAK Pass Harmonic
30 802.11a 149 | 5631.60 59.21 68.20 -8.99 \Y PEAK Pass | Band Edge
30 802.11a 149 | 11490.00 46.51 74.00 -27.49 \% PEAK Pass Harmonic
31 802.11a 157 - - - - - - - Band Edge
31 802.11a 157 | 11570.00 46.70 74.00 -27.30 H PEAK Pass Harmonic
32 802.11a 165 | 5925.20 59.65 68.20 -8.55 \% PEAK Pass Band Edge
32 802.11a 165 | 11650.00 46.70 74.00 -27.30 \% PEAK Pass Harmonic
33 802.11ac VHT20 @ 149 | 5620.00 60.69 68.20 -7.51 H PEAK Pass | Band Edge
33 802.11ac VHT20 & 149 @ 11490.00 46.76 74.00 -27.24 \% PEAK Pass Harmonic
34 802.11ac VHT20 @ 157 - - - - - - - Band Edge
34 802.11ac VHT20 & 157 @ 11570.00 46.17 74.00 -27.83 \% PEAK Pass Harmonic
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35 802.11ac VHT20 | 165 5982.40 60.15 68.20 -8.05 H PEAK Pass Band Edge
35 802.11ac VHT20 & 165 @ 11650.00 47.02 74.00 -26.98 H PEAK Pass Harmonic
35 802.11ac VHT40 | 151  5932.26 60.51 68.20 -7.69 \% PEAK Pass Band Edge
36 802.11ac VHT40 & 151 @ 11510.00 46.14 74.00 -27.86 H PEAK Pass Harmonic
36 802.11ac VHT40 | 159 @ 5949.60 60.04 68.20 -8.16 H PEAK Pass Band Edge
37 802.11ac VHT40 | 159 @ 11590.00 47.34 74.00 -26.66 \% PEAK Pass Harmonic
37 802.11ac VHT80 | 155 5631.60 60.95 68.20 -7.25 H PEAK Pass Band Edge
38 802.11ac VHT80 | 155  11550.00 45.61 74.00 -28.39 \% PEAK Pass Harmonic
39 802.11a 144 - - - - - - - Band Edge
39 802.11a 144 | 11440.00 47.38 74.00 -26.62 \% PEAK Pass Harmonic
40 802.11ac VHT20 @ 144 - - - - - - - Band Edge
40 802.11ac VHT20 & 144 @ 11440.00 47.48 74.00 -26.52 H PEAK Pass Harmonic
41 802.11ac VHT40 @ 142 - - - - - - - Band Edge
41 802.11ac VHT40 | 142 @ 11420.00 47.11 74.00 -26.89 \% PEAK Pass Harmonic
42 802.11ac VHT80 | 138 - - - - - - - Band Edge
42 802.11ac VHT80 | 138 11380.00 45.21 74.00 -28.79 \Y PEAK Pass Harmonic
43 802.11ac VHT80 | 155 38.73 29.83 40 -10.17 \% PEAK Pass LF

44 802.11a 64 5350.10 47.38 54.00 -6.62 \Y AVERAGE Pass Band Edge
44 802.11a 64 | 10640.00 46.20 74.00 -27.80 \Y PEAK Pass Harmonic
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Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
Pol. Horizontal Fundamental
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
8.3 83
r U-H-A-U-Ni-2A-U-Hl-2C) I I __ U-HIA-U-N-2A-U-HI-2C)
50 1 W' 50
%Iawmmwww s : W
Peak W
325 325
163 163
5100 5132 164, 5196 5228, 5260 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B A8 dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 514592 62,18 74.80 -11.82 50.68 34.20 9.78 31.80 @.6e 115 83 PEAK 1 5150.00 106.17 ------ ------ 93.85 34.33 9.81 3L.82 e.ee 115 83 PEAK
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
8.3 83
65.0 65.0
U-HI-1.U--2A-U-HIL2CLAVG) U-Hi-1-U-l-2A-U-NI-2CHRVG)
484 !
Avg
325
163 163
5100 5132 164, 5196 5228, 5260 1000 200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B A8 dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 5149.92 47.28 54.80 -6.80 35.01 34.28 9.79 31.80 @.ee 115 83 AVERAGE 1 5180.00 98.39 ------ ------ 86.07 34.33 9.8 3L.82 o.e0 115 83 AVERAGE
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Mode Band Edge

U-NII-1_5.15-5.25_802.11a_CH36_5180MHz

Pol. Vertical Fundamenta
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138 i
975 975
8.3 83
y U-HI-A-U-Ni-2A-U-Hi-2C) I I __ U-HIA-U-N-2A-U-Hi-2C)
. | “' . W
488 488
Peak
325 325
163 163
5100 5132 164, 5196 5228, 5260 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B A8 dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 5143.80 61.78 74.80 -12.30 49.51 34.20 9.79 31.80 @.68 373 183 PEAK 1 5150.00 108.67 ------ ------ 95.78 3.3 9.81 31.82 .00 373 183 PEAK
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
8.3 83
65.0 65.0
U-NI-A,U--2A-U-HIL2CLAVG) U-Hi-1-U-l-2A-U-N-2CQRVG)
488 ]
Avg
325
163 163
5100 5132 164, 5196 5228, 5260 1000 200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B A8 dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 5149.92 47.47 54.80 -6.53 35.28 34.20 9.79 31.80 0.68 373 183 AVERAGE 1 5180.00 99.98 ------ ------ 87.69 34.30 9.81 31.82 .00 373 183 AVERAGE
Sporton International Inc. (KunShan) Page Number . C7 of C115
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Pol. Horizontal Vertical
1.me\mI (dBuVim) 1 Level (dBuVim)

gl T T T L

.
C
§
B

B0.0! B0
o B UL ZCAVG)| o1 B R 2AUNILZCAVG)|
g e s TRYRO
Peak 50! Mttt LY. WMMWWM m et o A FM”MWMMWMWWM
B e T B " "
Avg

=
>
=

o
>
o

£
£

7000 9200. 11400, 13600 15800. 18000 000 9200. 11400, 13600 15800, 18000
Fraquency (MHz) Fraquency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuV dB/m dB  dB  dB  m  deg PHz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 10366.00 45.20 68.20 -23.08 54.51 37.46 14.13 60.9 0.60 - -~ PEAK 1 10366.00 46.08 68.20 -22.12 55.39 37.46 14.13 6.9 0.00 - -- PEAK
Sporton International Inc. ((KunShan) Page Number : C8 of C115
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SPORTON LAB.

FCC RF Test Report

Report No. : FR352916E

Pol. Horizontal Vertical
1.mLe'mI (dBuVim) 1 Level (dBuVim)
750 ’_UIQ‘J.LNH&U_M 75, ’_UM‘J.LNIM:U_NHC.
60.0 60.0
R R _ 1 ULHIA-ULH-2A--HI-2C1AVG)| I ~ 0 UHIA-U2-UNI-2C VG|
Wt et A o
Peak Y T A MWMW - Lo W.MWWM
B T i
Avg
300 300
150 150
7000 9200, 11400, 13600, 15800, 18000 000 9200. 1400, 13600 15800 18000
Fraquency (MHz) Fraquency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

d§ dbw  dB/m
1 10440.08 45.92 68.20 -22.28 55.86 37.58

1418 60.9 @.00

1 10446.00 46.65 68.20 -21.55 35.79 37.58 14.15 60.% @.ee -

d8 dbw dB/m

@ d A o deg

Sporton International Inc. ((KunShan)
TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4
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SPORTON LAB.

FCC RF Test Report

Report No. : FR352916E

Pol. Horizontal Vertical
1.mLe'mI (dBuVim) 1 Level (dBuVim)
750 ’_UM‘J.LNLZ&U_M 75, ’_UM‘J.LNIM:U_NLZC.
60.0 60.0
4 _  UHIA--H-2A-U-NI-2CAVG)| - _ NN 2A-U-NI-2C(AVG)|
ekt bl gy
Peak 1 P e ke 1 oo
45,0t o s B 45,0k o dheat
450 . Al
Avg
300 300
150 150
7000 9200, 11400, 13600 15800. 18000 000 9200. 1400, 13600 15800 18000
Fraquency (MHz) Fraquency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuV dB/m dB  dB  dB  m  deg PHz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 10456.00 46.63 68.28 -21.57 35.65 37.66 14.21 60.89 0.60 PEAK 1 10436.00 46.50 68.20 -21.78 55.52 37.66 14.21 60.89 0.60 - - PEAK
Sporton International Inc. ((KunShan) Page Number : C10 of C115
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SPORTON LAB.

FCC RF Test Report

Report No.

: FR352916E

TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4

Pol. Horizontal Vertical
1.mLe'mI (dBuVim) 1 Level (dBuVim)
750 ’_UIQ‘J.LNLZ&U_NLE 75, ’_UM‘J.LNIM:U_NHC
60.0 60.0
R R _ | ULHIA-ULH-2A-0-HI-2C1AVG)| I ~ 1 UHIA-U2-U-HI-2CAVG)|
b b e gt
oo 1 e
Peak 45,0l " ] i b M 25 Ol i pheosd® b M
5.0t 4501 Mt
Avg
300 300
150 150
000 9200, 11400, 13600, 15800. 18000 000 9200. 1400, 13600 15800 18000
Fraquency (MHz) Fraquency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuV dB/m dB  dB  dB  m  deg PHz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 10520.00 46.88 68.20 -21.32 35.79 37.74 14.24 60.89 0.60 PEAK 1 10520.80 47.10 68.20 -21.18 56.81 37.74 14.24 60.89 0.60 - -- PEAK
Sporton International Inc. ((KunShan) Page Number : C11 of C115



SPORTON LAB.

FCC RF Test Report

Report No. : FR352916E

Pol. Horizontal Vertical
1.mLe'mI (dBuVim) 1 Level (dBuVim)
750 ’_UIQ‘J.LNLZ&U_NLE 75, ’_UM‘J.LNIM:U_NLZC
60.0 60.0
R R _ 1 ULHIA-ULH-2A-0-HI-2C1AVG)| I ~ 0 UHIA-U2-UHI-2C(AVG)|
il A i
Peak A5 ()bt L M, gt '1 A i M 45 e A WWW WW
5.0y MM 450 o
Avg
300 300
150 150
000 9200, 11400, 13600, 15800, 18000 000 9200. 1400, 13600 15800 18000
Fraquency (MHz) Fraquency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuV dB/m dB  dB  dB  m  deg PHz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 locbe.el 46.20 74.60 -27.88 54.99 37.99 14.29 60.89 0.60 -~ PEAK 1 106b6.e1 45.61 74.60 -28.39 54.31 37.99 14.29 60.89 0.00 - - PEAK
Sporton International Inc. ((KunShan) Page Number : C12 of C115
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FCC ID : IHDT56AM4




o ss. FCC RF Test Report Report No. : FR352916E

Mode Band Edge

U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz

Pol. Horizontal Fundamental
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138 ]
975 975

813

U-AI1-U-Nil-2A-U-Hil-2C]

I I 2 U2 -2

65.0
s Wmmw
Peak
325 325
163 163
5520 5348, 376, 5404, 5432, 5460 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B oAb om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 5350.10 65.81 74.80 -8.19 53.32 34.58 9.91 31.92 a.ee 134 64 PEAK 1 5320.00 107.66 ------ ------ 95.12 34.55 9.9 31.91 o.ee 134 64 PEAK
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
8.3 83
65.0 65.0
. U-NIA-U-i-2A-U-HI-2CAVEG) U-HIA-U-H-2A-U-I-2CAVEE)
f . A
488 .
Avg
325
163 163
5520 5348, 376, 5404, 5432, 5460 1000 200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B oAb om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 5350.10 50.61 54.80 -3.39 38.12 34.58 9.91 31.92 a.ee 134 64 AVERAGE 1 5320.00 100.18 ------ ------ 87.63 34.56 9.9 31.91 o.e8 134 64 AVERAGE
Sporton International Inc. (KunShan) Page Number : C13 of C115
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Mode Band Edge

U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz

Pol. Vertical Fundamental
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
8.3 8.3

U-AIA-U-Nil-2A-U-Hil-2C]

I I i I U202
5.0

650
Peak 488 MMMWMNWMMWWWW\WW 128 W

325 325
163 163
5520 5348, 376, 5404, 5432, 5460 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B oAb om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 535076 61.67 74.80 -12.93 43.58 34.51 9.91 31.93 o.ee 373 99 PEAK 1 5320.00 106.62 ------ ------ 94.07 34.56 9.9 3L.91 o.e8 373 99 PEAK
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
8.3 83
65.0 65.0
U-NIA-U-i-2A-U-HI-2CAVEG) ) U-HIA-U-H-2A-U-I-2CAVEG)
1
488
Avg
325
163 163
5520 5348, 376, 5404, 5432, 5460 1000 200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B oAb om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 5350.10 48.36 54.80 -5.64 35.87 34.58 9.91 31.92 n.ee 373 99 AVERAGE 1 5310.00 97.82 ------ ------ 85.27 34.56 9.9 3L.91 o.e8 373 99 AVERAGE
Sporton International Inc. (KunShan) Page Number : C14 of C115
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saroniis. FCC RF Test Report

Report No. : FR352916E

6
Mode Harmonic
U-NII-2A_5.25-5.35 _802.11a_CH64_5320MHz
Pol. Horizontal Vertical
12"Leve\ (dBuVim) 12nlevel (dBuV/m)
1050 105.0)
90.0 90.0
750 UM -ZA 2 50 AL 2C
] - _ L LI _1
60.0 60.0;
L U-HIA-0A0-2A--A0-2CAVG) | L UNIA-U-NIL 28 A1-2C AV
Peak ]
450 A5.0b g
Avg
300 300
150 150
7000 9200. 400. 13600, 15800. 18000 7000 9200. 11400, 13600. 15800 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Facter Factor Remark Freq Level Line Margin Level Facter Loss Factor Factor Remark
Mz dBu/n BWU/m dB dBW/ e 0B 8 B cn deg Mz Bu/n BU/n dB dBV ce/n 0B d8 B cm deg
1 1664000 46.07 74.00 -27.93 54.74 37.90 14.32 60.89 0.00 - PEAK 1 10640.00 45.61 74.00 -25.39 54.28 37.98 14.12 60.89 .00 - PEAK
Level (dBuVim)
Level(dBuVim) 1
10
1050
1054
904
900
0 (RN
LA INALNLG LTU ]
150
U [ ] 00
: 1T T UNHUNRALAZWG)
o NIRRT .
Peak T - T WWWMMWWWWWWWMWM
o AP
00
00 0
150
18000 2400, 26800, 0. 30600, 40000
0 Frequency (MHz)
18000 2400, 26800, . 600, 40000
Frequency (M)
Sporton International Inc. (KunShan) Page Number . C15 of C115
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saroniis. FCC RF Test Report

Report No. : FR352916E

Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz
Pol. Horizontal Fundamental
190 Level (dBuVim) 11"Le\le\ (dBuVim)
1348 138
1
975 975
8.3 313
U0 AT -2 CUTIL T L T T T a2
65.0 50
1
188 st
488
Peak
325 15
16.3
16.3
5350 5380. 5410, 5440, 5470, 5500
Frequency (WHz) 1000 2200, 3400, 4600 5800, 7000
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant (able Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Facter Factor Remark
PHz dBuV/m dBuV/m  dB dBV dB/m  dB B B om  deg
1 545845 56.43 74.80 -17.57 43.70 34.78 10.82 3199 0.8 186 239 PEAK MHz dBuV/m dBuV/m d6 dBuv dB/m dB 8 d8 m  deg
2 5463.78 63.65 68.20 -4.55 50.91 34.78 10.83 3L.99 0.8 18@ 239 PEAK 1 5500.00 167.79 ------ ------ 95.01 34.76 10.89 32.81 o.08 1ee 239 PEAK
0 Level (dBuVim) 11"Le\le\ (dBuVim)
138 138
1
975 975
8.3 8.3
65.0 650
U-NI-A-U--2A-U-HI-2CAVG) L L U-N-1-0-4ll-2A.-U-HI-2C(AVG) |
488
Avg !
325
163 16.3
5350 5380. 5410, 5440, 5470, 5500 1000 2200, 3400, 4600 5800, 7000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Facter Factor Remark
MHz dBuV/m dBuV/m  dB dBV dB/m dB dB A8 m deg MHz dBuV/m dBuV/m  dB dBV dB/m dB 4B B m deg
1 5459.95 45.15 54.80 -8.85 32.41 34.78 10.83 3199 0.8 180 239 AVERAGE 1 5500.08 98.92 ------ ------ 86.14 34.76 10.89 32.81 0.8 108 239 AVERAGE
Sporton International Inc. (KunShan) Page Number . C16 of C115
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o ss. FCC RF Test Report Report No. : FR352916E

Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

Pol. Vertical Fundamenta
IMLevel (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
813 813
U4t 20 CUTI T L T ) wetnaa
850 2 650
il
A MY T AR W sl i
488
Peak
325 725
163
163
5350 5380. 5440, 5440, 5470, 5500 0
Frequency (MHz) 1000 200. 00, 4600, 5800, 7000
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m B dB B om  deg
1 5459.50 54.44 74.80 -19.56 41.78 3479 10.83 31.99 @.60 3@ 18 PEAK MHz dBuv/m dBuv/m d8 dBuv  dB/m 8 d8 db e deg
2 5469.55 60.76 68.20 -7.44 453.82 347 10.04 32.00 0.60 300 18 PEAK 1 5500.00 103.82 ------ ------ 91.04 3470 10.89 32.01 .00 300 10 PEAK
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
975 975 1
8.3 83
65.0 65.0
U-HI-A-U--2A-U-HIL2CLAVG) L [ U-Hi-1-U-Hi-2A-U-N-2C(AVG) |
488 488
Avg 1 L]
325 325
163 163
5350 5380. 5440, 5440, 5470, 5500 1000 200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B oAb om  deg Mz dBuv/m dBuv/m  dB dBwv dB/m B B B om  dg
1 5459.95 43.26 54.80 -10.74 30.52 3479 10.83 31.99 @.60 3@ 18 AVERAGE 1 5500.00 95.64 ------ ------ 82.86 34.70 10.89 32.81 .00 300 10 AVERAGE
Sporton International Inc. (KunShan) Page Number . C17 of C115

TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4




SPORTON LAB.

FCC RF Test Report

Report No. : FR352916E

TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4

Pol. Horizontal Vertical
1.mLe'mI (dBuVim) 1 Level (dBuVim)
750 ’_UIQ‘J.LNH&U_M 75, ’_UM‘J.LNIM:U_NHC.
60.0 60.0
4 _  UHIA--N-2A-U-NI-2CAVG)| - _ U-H-A-0-H-2A-U-NI-2C(AVG)|
b ity P
Peak AF Nk T b by 1}‘ il M‘W - M ARk o 4 .ﬂa MMW"
45,0 bbbt 5.0 ey
Avg
300 300
150 150
000 9200. 11400, 13600, 15800, 18000 000 9200. 1400, 13600 15800, 18000
Fraquency (MHz) Fraquency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuV dB/m dB  dB  dB  m  deg PHz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 1lloee.eo 46.41 74.60 -27.59 54.73 38.80 14.56 60.88 0.00 -~ PEAK 1 1leoe.eo 45.82 74.60 -28.18 54.14 38.80 14.50 60.88 0.00 - - PEAK
Sporton International Inc. ((KunShan) Page Number : C18 of C115
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Pol. Horizontal Vertical
12eLc!\mI (dBuVim) 1 Level (dBuVim)

-~
5
>

.
C
:
B

U-HIA-U:Ni-2A-U-Hi1-2C) - AU 1
T " L [ Y

g

B0,
1 et
Peak L L i 5 b bncilor 98 WMAMWWM et
45,0y ot Mol
AVQ 300
300
150
150 td
7000 9200. 11400, 13600 15800. 18000
Frequency (MHz) 000 9200. 400, 1 15800, 18000
Fraquency (MHz)
Limit Read  Ant (able Preamp  Aux  APos  TPos
Freq level Line Margin Level Factor Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m B BV dB/m B B A8 m  deg
1 11166.00 47.10 74.60 -26.98 55.23 38.86 14.68 60.87 0.60 300 @ PEAK HHz dBuV/m dBuV/m 8 dBuwv  dB/m 1] dB (i) am  deg
2 11166.00 36.18 54.00 -17.82 44.35 38.04 14.66 60.87 0.00 300 @ AVERAGE 1 11166.80 46.12 74.60 -27.88 54.25 38.86 14.68 60.87 0.60 - -- PEAK
Sporton International Inc. ((KunShan) Page Number : C19 of C115
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Pol. Horizontal Vertical
1.mLe'mI (dBuVim) 1 Level (dBuVim)
750 ’_UM‘J.LNH&U_NLE 75, ’_UM‘J.LNIJM_NHC
60.0 60.0
R R _ 1 ULHIA-LH-2A-0-HI-2C1AVG)| I ~ 0 UHIA-U2-UHI-2C(AVG)|
Appiatin Pt My
Peak 450 o At AT ‘WWW 15,000t st ‘W'WWWM
B g D g i
Avg
300 300
15'9 I‘FM'
000 9200. 11400, 13600, 15800. 18000 000 9200. 1400, 13600. 15800, 18000
Fraquency (MHz) Fraquency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuV dB/m dB  dB  dB  m  deg PHz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 11400.00 46.43 74.00 -27.57 54.24 38.20 14.85 60.86 0.00 - -~ PEAK 1 11406.00 46.06 74.00 -27.94 53.87 38.20 14.85 60.86 0.00 - -- PEAK
Sporton International Inc. ((KunShan) Page Number : C20 of C115
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10

Mode Band Edge

U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz

Pol. Horizontal Fundamental
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
8.3 83
U-H-A-U-Ni-2A-U-Hl-2C) I I T U2 -2
51 e 650
488 488
Peak
325 325
163 163
5100 5132 164, 5196 5228, 5260 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B A8 dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 5143.16 64.19 74.80 -9.81 52.88 34.28 9.79 31.80 @.60  lee 84 PEAK 1 5180.00 106.68 ------ ------ 94.28 34.33 9.81 31.82 o.e0 10 84 PEAK
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
8.3 83
65.0 65.0
U-NI-A,U--2A-U-HIL2CLAVG) U-Hi-1-U-l-2A-U-NI-2CHRVG)
1
488
Avg
325
163 163
5100 5132 164, 5196 5228, 5260 1000 200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B A8 dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 5149.92 48.57 54.80 -5.43 36.38 34.28 9.79 3180 @.60  lee 84 AVERAGE 1 5180.00 98.49 ------ ------ 86.20 34.30 9.81 31.82 o0.00 100 84 AVERAGE
Sporton International Inc. (KunShan) Page Number : C21 of C115

TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4
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10

Mode Band Edge

U-NII-1_5.15-5.25_802.11ac VHT20_CH36_5180MHz

Pol. Vertical Fundamenta
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138 1
975 975
8.3 83
U-H-A-U-Ni-2A-U-Hl-2C) I I T U2 -2
50 il 50
488 488
Peak
325 325
163 163
5100 5132 164, 5196 5228, 5260 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B A8 dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 5149.76 64.89 74.80 -9.11 52.78 34.20 9.79 31.80 @.6e 319 98 PEAK 1 5150.00 109.44 ------ ------ 97.15 3.3 9.8 3L.82 o.e0 319 98 PEAK
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
8.3 83
65.0 65.0
U-NI-1.U--2A-U-HIL2CLAVG) U-HIA-U-H-2A-U-HI-2C (V6
e A i
488
Avg
325
163 163
5100 5132 164, 5196 5228, 5260 1000 200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B A8 dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 5149.92 50.32 54.80 -3.68 38.13 34.20 9.79 31.80 @.ee 319 98 AVERAGE 1 5150.00 100.60 ------ ------ 88.31 3.3 9.81 3L.82 o.e0 319 98 AVERAGE
Sporton International Inc. (KunShan) Page Number . C22 of C115

TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4




SPORTON LAB.

FCC RF Test Report

Report No. : FR352916E

TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4

Pol. Horizontal Vertical
1.mLe'mI (dBuVim) 1 Level (dBuVim)
750 ’_UIQ‘J.LNH&U_NLE 75, ’_UM‘J.LNIM:U_NLZC
60.0 60.0
4 _ U-HI-A1-U-H-2A-U-NI-2CAVG)| - _ NN 2A-U-NI-2C(AVG)|
e b
Peak il B T P e T " N T Mwmwwww”“"ww
A5.0pggd ! 5.0 el
Avg
300 300
150 150
000 9200, 11400, 13600, 15800. 18000 000 9200. 1400, 13600 15800, 18000
Fraquency (MHz) Fraquency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuV dB/m dB  dB  dB  m  deg PHz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 10366.00 45.60 68.20 -22.68 54.91 37.46 14.13 6.9 0.60 PEAK 1 10366.80 45.25 68.20 -22.95 54.56 37.46 14.13 6.9 0.60 - - PEAK
Sporton International Inc. ((KunShan) Page Number : C23 of C115



SPORTON LAB.

FCC RF Test Report

Report No. : FR352916E

TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4

Pol. Horizontal Vertical
1.mLe'mI (dBuVim) 1 Level (dBuVim)
750 ’_UIQ‘J.LNLZ&U_NLE 75, ’_UM‘J.LNIM:U_NLZC
60.0 60.0
R R _ 1 ULHIA-ULH-2A-0-HI-2C1AVG)| I ~ 0 UHIA-U2-UHI-2C(AVG)|
Aot | o |
Peak 850 Foosheehuh Lo bl i b bl A
B FalMug
Avg
300 300
150 150
000 9200, 11400, 13600, 15800. 18000 000 9200. 1400, 13600 15800 18000
Fraquency (MHz) Fraquency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuV dB/m dB  dB  dB  m  deg PHz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 10446.00 46.20 68.20 -22.08 55.34 37.58 14.18 6.9 0.00 -~ PEAK 1 10446.80 45.89 68.20 -22.31 55.83 37.58 14.15 6.9 0.00 - - PEAK
Sporton International Inc. ((KunShan) Page Number : C24 of C115




SPORTON LAB.

FCC RF Test Report

Report No. : FR352916E

Pol. Horizontal Vertical
1.mLe’mI (dBuVim) 1 Level (dBuVim)
750 ’_UM‘J.LNH&U_NM 75, ’_UM‘J.LNHM_M
60.0 60.0
4 _ U-HI-A1-U-H-2A-U-NI-2CAVG)| - _ NN 2A-U-NI-2C(AVG)|
AN ] ot
Peak 5.0l PR oy qipshubaldato, o Ty N . iy oY
0y gl 4 B
Avg
300 300
150 150
000 9200. 11400, 1 15800, 18000 000 9200. 400, 1 15800, 18000
Fraquency (MHz) Fraquency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuV dB/m dB  dB  dB  m  deg PHz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 10436.00 45.88 68.20 -22.32 54.99 37.66 14.21 60.89 0.60 -~ PEAK 1 10436.00 46.49 68.20 -21.71 55.51 37.66 14.21 60.89 0.60 - -- PEAK

Sporton International Inc. ((KunShan)
TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4

Page Number

. C25 of C115




SPORTON LAB.

FCC RF Test Report

Report No. : FR352916E

Pol. Horizontal Vertical
1.mLe’mI (dBuVim) 1 Level (dBuVim)
750 ’_UIQ‘J.LNH&U_NM 75, ’_UM‘J.LNIJM_NHC.
60.0 60.0
4 _  UHIA--N-2A-U-NI-2CAVG)| - _ 0 NN 2A-U-NI-2C(AVG)|
Peak 45,0y oA Jua et WWWWM 45,0hls W e i bt v h %MM"‘MW”
ABDP et 4500 iy
Avg
300 300
150 150
7000 9200. 11400, 13600, 15800. 18000 000 9200. 1400, 13600 15800 18000
Fraquency (MHz) Fraquency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuV dB/m dB  dB  dB  m  deg PHz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 10566.00 46.41 68.28 -21.79 55.22 37.82 14.26 60.89 0.60 PEAK 1 10566.80 45.44 68.20 -22.76 54.25 37.82 14.26 60.89 0.00 - - PEAK
Sporton International Inc. ((KunShan) Page Number : C26 of C115

TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4



SPORTON LAB.

FCC RF Test Report

Report No. : FR352916E

Pol. Horizontal Vertical
1.mLe'mI (dBuVim) 1 Level (dBuVim)
750 ’_UIQ‘J.LNLZ&U_NLE 75, ’_UM‘J.LNIM:U_NLZC
60.0 60.0
R R _ 1 U-HIA-ULH-2A-0-HI-2C1AVG)| I ~ 0 UHIA-U2-UHI-2C(AVG)|
" A ) s e T
Pea‘k 150 I M | o * 45.0h Wit e M,MMWW
T e 450 g
Avg
300 300
150 150
000 9200, 11400, 13600, 15800. 18000 000 9200. 1400, 13600 15800 18000
Fraquency (MHz) Fraquency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuV dB/m dB  dB  dB  m  deg PHz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 locee.el 45.47 74.68 -28.53 54.17 37.99 14.29 60.89 0.60 PEAK 1 106b6.61 46.08 74.60 -27.92 54.78 37.99 14.29 60.89 0.00 - - PEAK
Sporton International Inc. ((KunShan) Page Number : C27 of C115

TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4




o ss. FCC RF Test Report Report No. : FR352916E

15

Mode Band Edge

U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz

Pol. Horizontal Fundamental
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
8.3 8.3

U-AI-U-Nil-2A-U-Hil-2C]

I I I U202
5.0

50
Peak 488 WWWWWWWWWWWM 128

325 325
163 163
5520 5348, 376, 5404, 5432, 5460 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B oAb om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 5350.10 60.68 74.80 -13.32 43.19 34.58 9.91 31.92 f.6e 189 83 PEAK 1 5320.00 105.92 ------ ------ 93.37 34.56 9.9 3L.91 o.00 109 83 PEAK
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
8.3 83
65.0 65.0
U-NIA-U--2A-U-HI-2CAVEG) U-HIA-U-H-2A-U-I-2C AV
1 . A
488 .
Avg
325
163 163
5520 5348, 376, 5404, 5432, 5460 1000 200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B oAb om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 5350.10 49.17 54.80 -4.83 36.68 34.58 9.91 31.92 n.6e 189 83 AVERAGE 1 5310.00 98.26 ------ ------ 85.71 34.56 9.9 3L.91 o.00 109 83 AVERAGE
Sporton International Inc. (KunShan) Page Number . C28 of C115

TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4
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Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ac VHT20_CH64_5320MHz

Pol. Vertical Fundamental
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
8.3 8.3

U-HI-1-U-Nil-2A-U-Hil-2C]

I I M I U202

65.0 65.0
1 LWMWWMMWM
428 WWWWWWWMMMMWNWW 19
Peak
325 325
163 163
5520 5348, 376, 5404, 5432, 5460 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B oAb om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 535430 58.13 74.80 -15.87 45.63 34.52 9.91 31.93 0.60 0@ 182 PEAK 1 5320.00 106.81 ------ ------ 94.26 34.56 9.9 31.91 .00 308 162 PEAK
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
8.3 83
65.0 65.0
U-NIA-U-i-2A-U-HI-2CAVEG) ) U-HIA-U-H-2A-U-I-2CAVEG)
488 d .
Avg
325
163 163
5520 5348, 376, 5404, 5432, 5460 1000 200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B oAb om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 5350.10 47.54 54.80 -6.46 35.85 34.58 9.91 31.92 0.60 308 182 AVERAGE 1 530.00 98.18 ------ ------ 85.63 34.56 9.99 31.91 0.00 308 182 AVERAGE
Sporton International Inc. (KunShan) Page Number : C29 of C115

TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4




SPORTON LAB.

FCC RF Test Report

Report No. : FR352916E

Pol. Horizontal Vertical
1.mLe'mI (dBuVim) 1 Level (dBuVim)
750 ’_UM‘J.LNH&U_NLE 75, ’_UM‘J.LNIM:U_NHC
60.0 60.0
R R _ 1 U-HIA-ULH-2A-0-HI-2C1AVG)| I ~ 0 UHIA-U2-UHI-2C(AVG)|
g Moraitothngy
Peak 450 s i sl MWWWM M- 45,0804, » i “‘”‘WW”’MM hitade
i L il it
Avg
300 300
150 150
7000 9200. 11400, 13600, 15800. 18000 000 9200. 1400, 13600 15800 18000
Fraquency (MHz) Fraquency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuV dB/m dB  dB  dB  m  deg PHz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 l0646.00 45.61 74.00 -28.99 53.68 37.99 14.32 60.89 0.00 PEAK 1 10646.00 45.10 74.00 -28.98 53.77 37.99 14.32 60.89 0.00 - - PEAK
Sporton International Inc. ((KunShan) Page Number : C30 of C115

TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4



saranas. FCC RF Test Report

Report No. : FR352916E

Mode Band Edge
U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz
Pol. Horizontal Fundamental
IMLevel (dBuVim) 11"Level (dBuVIm)
1318 138
1
975 975!
813 813
L;—MM- A2 CUTI T L T I vt a -2
80 1 850
19 wwmmwmwwwwwwm W
488
Peak W
325 725
163
163
5350 5380. 5440, 5440, 5470, 5500 0
Frequency (MHz) 1000 200. 400, 4600, 5800, 7000
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m B dB B om  deg
1 5459.80 60.43 74.80 -13.57 47.69 34.70 10.83 31.99 0.60 le@ 236 PEAK MHz dBuv/m dBuv/m d8 dBuv dB/m 8 d8 db a dey
2 5467.99 63.57 68.20 -4.63 50.83 34.78 10.04 32.80 0.60 le@ 236 PEAK 1 5500.00 107.78 ------ ------ 94.92 34.70 10.89 32.61 .00 10@ 230 PEAK
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
8.3 83
65.0 65.0
U-HI-A-U--2A-U-HIL2CLAVG) L [ U-Hi-1-U-Hl-2A-U-N-2C(AVG) |
488 1
Avg
325
163 163
5350 5380. 5440, 5440, 5470, 5500 1000 200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B oAb om  deg Mz dBuv/m dBuv/m  dB dBwv dB/m B B B om  dg
1 5459.95 45.87 54.80 -8.13 33.13 3470 10.83 31.99 0.60 1e@ 238 AVERAGE 1 5500.00 99.48 ------ ------ 86.62 34.70 10.89 32.61 .00 108 230 AVERAGE
Sporton International Inc. (KunShan) Page Number . C31 of C115

TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4
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Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT20_CH100_5500MHz

Pol. Vertical Fundamenta
IMLevel (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975!
813 813
. DU PP U2 | | | w2
’ ;2 65.0
488
488
Peak
325 725
163
163
5350 5380. 5440, 5440, 5470, 5500 0
Frequency (MHz) 1000 200. 00, 4600, 5800, 7000
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Linit Read At (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  dB dBuV dB/m B dB B om  deg
1 5453.80 57.44 74.80 -16.56 44.71 34.70 10.82 31.99 0.68 349 355 PEAK MHz dBuv/m dBuv/m d8 dBuv  dB/m 8 d8 db e deg
2 5467.45 58.24 68.20 -9.96 45.58 34.7% 10.04 32.80 0.68 349 355 PEAK 1 5500.00 107.33 ------ ------ 94.55 34.70 10.89 32.61 .00 349 355 PEAK
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
8.3 83
65.0 65.0
U-HI-A-U--2A-U-HIL2CLAVG) L [ U-Hi-1-U-Hl-2A-U-NI-2C(AVG) |
488 488
Avg !
325 325
163 163
5350 5380. 5440, 5440, 5470, 5500 1000 200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B A8 dB  om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 5459.80 44.48 54.80 -9.52 31.74 3479 10.83 31.99 0.88 349 355 AVERAGE 1 5500.00 98.05 ------ ------ 85.27 34.70 10.89 32.61 .00 349 355 AVERAGE
Sporton International Inc. (KunShan) Page Number 1 C32 of C115

TEL : 86 (0)512 57900158
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samran s, FCC RF Test Report Report No. : FR352916E

Pol. Horizontal Vertical
" Level {dBuVim) mmel{mvnn)
s 1050
9 i
T U-NIA-LAI-2A--N-2C o U280 N2
I [ B I LT M Sl 1L T M
s o NHUNERINEONG) 9 UNERUNLZE LG
) — L 4= - L el
5 he ! WMWMWM MWMWMWM Aty
i Ll am——_—
Peak
00 300
Avg
‘IF 1:
7000 9200, 11400, 13600, 15800, 18000 7000 9200, 1400, 13600, 15800, 16000
Frequency (MHz) Frequency (WHz)
Linit Read  Ant Cable Preamp  Aux APos  TRos Linit Read  Ant Cable Preamp  Aux APos  TRos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo & W o B & B o g Mo din & B Bh B B B a iy
1 11008.06 43.65 74.00 -30.35 51.97 35.80 14.56 60.8 0.0 --- ---PEN 1 11006.00 4472 74.00 -29.28 53.04 38.00 14.56 60.88 .08 ---  --- PENK
Sporton International Inc. ((KunShan) Page Number : C33 of C115

TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4



SPORTON LAB.

FCC RF Test Report

Report No. : FR352916E

Pol. Horizontal Vertical
1.mLe'mI (dBuVim) 1 Level (dBuVim)
750 ’_UM‘J.LNLZ&U_M 75, ’_UM‘J.LNIM:U_NLZC.
60.0 60.0
4 _  UHIA--N-2A-U-NI-2CAVG)| - _ NN 2A-U-NI-2C(AVG)|
T masr i
M pgtng bt Wi g
Peak 45 i, bt st el 15, Dbt Py e A A o5
A5.0phgy . 450
Avg
300 300
150 150
7000 9200, 11400, 13600, 15800. 18000 000 9200. 11400, 13600 15800 18000
Fraquency (MHz) Fraquency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuV dB/m dB  dB  dB  m  deg PHz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 11166.60 45.42 74.60 -28.58 53.55 38.86 14.68 60.87 0.60 PEAK 1 11166.80 45.91 74.00 -28.09 54.04 38.86 14.68 60.87 0.00 - - PEAK
Sporton International Inc. ((KunShan) Page Number : C34 of C115

TEL : 86 (0)512 57900158
FCC ID : IHDT56AM4
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11ac VHT20_CH140_5700MHz

Pol. Horizontal Fundamental
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138 ]
975 975
8.3 83
i U-HI-A-U-Ni-2A-U-Hi-2C) I I __ HI-1-U-Ni-2A-U-H-2C
654 ! 850
s WMMMWWMWWWW . LWW"“W
Peak
325 325
163 163
5700 5713, 26. 5739, 5752, 5765 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B oAb om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 572659 63.58 68.20 -4.70 56.53 34.65 10.35 32.83 @.ee 112 275 PEAK 1 5700.00 107.78 ------ ------ 94.81 3470 10.32 32.65 @.00 112 275 PEAK

11"Level (dBuVIm)

138

975

813

5.0

U-NIA-U-NI-2A-U-fi-2CAVG)

Avg Blank
163
1000 200. 3400, 4600, 5800, 7000
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 5700.00 98.84 ------ ------ 85.87 34.70 10.32 32.65 .00 112 275 AVERAGE
Sporton International Inc. (KunShan) Page Number 1 C35 of C115
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11ac VHT20_CH140_5700MHz

Pol. Vertical Fundamental
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
8.3 83
U-H-A-U-Ni-2A-U-Hi-2C) I I __ HI-1-U-Ni-2A-U-H-2C
65.0 65.0
488 488
Peak

325 325

163 163

5700 5713, 726, 5739, 5752, 5765 1000 200. 00, 4600, 5800, 7000

Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B oAb om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg

1 5725.29 61.09 68.20 -7.11 43,13 34.65 10.34 32.83 o.6e 328 @ PEAK 1 5700.00 103.68 ------ ------ 98.63 34.69 10.33 32.65 o.00 328 @ PEAK
11"Level (dBuVIm)
138
975 1
83
65.0

| [ U-HIA-U-NI-2A-U-fu-2CAVG)

Avg Blank e I

325
163
1000 200. 3400, 4600, 5800, 7000
Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 5700.00 94,98 ------ ------ 82.01 .70 18.32 32.65 0.0 328 @ AVERAGE

Sporton International Inc. (KunShan) Page Number : C36 of C115
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Pol. Horizontal Vertical
1.mLe’mI (dBuVim) 1 Level (dBuVim)
750 ’_UIQ‘J.LNH&U_M 75, ’_UM‘J.LNHA:U_NHC.
60.0 60.0
R R _ 1 U-HIA-ULH-2A-0-HI-2C1AVG)| I ~ 0 UHIA-U2-UHI-2C(AVG)|
s bttghesn i At i
Peak e . TR i aserhistt” " N r———
L 4500wty
Avg
300 300
150 150
7000 9200. 11400, 13600, 15800, 18000 000 9200. 400, 1 15800, 18000
Fraquency (MHz) Fraquency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Llevel Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBuV/m dBuv/m  dB dBuV dB/m dB  dB  dB  m  deg PHz dBuV/m dBuV/m @B dBuV dB/m  dB  dB  dB o deg
1 11406.00 45.26 74.60 -28.74 53.07 38.20 14.85 60.86 0.60 -~ PEAK 1 11406.00 45.57 74.00 -28.43 53.38 38.20 14.8) 60.86 0.00 - -- PEAK

Sporton International Inc. ((KunShan)
TEL : 86 (0)512 57900158
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz
Pol. Horizontal Fundamental
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
8.3 83
PRI S 2T (R I S N I 10159
i . W
488 488
Peak W
325 325
163 163
5100 5120, 140, 5160, 5180, 5200 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B oAb om  deg Mz dBuv/m dBuv/m  dB dBwv dB/m B B B om  dg
1 5149.50 66.35 74.80 -7.65 54.16 34.28 9.79 31.80 0.6e 103 83 PEAK 1 5190.00 100.71 ------ ------ 88.33 34.33 9.83 31.83 0.0 103 83 PEAK
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
975 975 i
8.3 83
65.0 65.0
U-NI--U-N-2A-U-HI-2C(AVG) L [ U-Hi-1-U-Hl-2A-U-NI-2CRVG)
1
484
Avg
325
163 163
5100 5120, 140, 5160, 5180, 5200 1000 200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B oAb om  deg Mz dBuv/m dBuv/m  dB dBwv dB/m B B B om  dg
1 5149.9 48.06 54.80 -5.94 35.87 34.20 9.79 31.80 0.6e 103 83 AVERAGE 1 519.00 92.29 ------ ------ 79.91 3.3 9.83 31.83 0.0 103 83 AVERAGE
Sporton International Inc. (KunShan) Page Number . C38 of C115
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Pol. Horizontal Fundamental
MLM(!I&IVIM)
138
97.5MM»‘“\
8.3
\ U-HI-A-U-N-2A-U-Kl-2C)
650 |
Wiy, ,
Al bt bthhibiM g 1 i e W " m
Peak us Wollsge Ao P Blank
325
163
5190 5244, 5298 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  d8 dBuV dB/m B B oAb om  deg
1 545,17 52.78 74.80 -21.30 46.80 3478 9.97 3197 @.60 183 83 PEAK

MLM(!I&IVIM)
138
975
8.3
m
U-NIA-U-i-24-U-HI-2CAVEG)
488
Avg Blank
325
163
5190 5244, 5298 5352, 5406, 5460
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B oAb om  deg
1 5460.60 41.55 54.80 -12.45 28.81 34.79 10.83 31.99 @.60 103 83 AVERAGE
Sporton International Inc. ((KunShan) Page Number : C39 of C115
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Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ac VHT40_CH38_5190MHz

Pol. Vertical Fundamenta
1MLeveI (dBuVim) 11"Level (dBuVIm)
138 138
1
975 975
8.3 83
1 J u U-HI-A-U-N-2A-U-Hl-2C) I I __ U-HIA-U-Ni-2A-U-i-2C)
50 i 650
488 488
Peak
325 325
163 163
5100 5120, 140, 5160, 5180, 5200 1000 200. 00, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B oAb om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 5149.7% 67.88 74.80 -6.20 55.61 34.20 9.79 31.80 @.ee 332 99 PEAK 1 5190.00 102,91 ------ ------ 98.57 34.35 9.82 31.83 o.e0 332 99 PEAK

1MLeveI (dBuVim) 0 L6VE! (dBuVim)

1
138 138
975 975 1
8.3 83
65.0 65.0
U-NI--U-N-2A-U-HI-2C(AVG) U-Hi-1-U-l-2A-U-NI-2CVG)
1
484
Avg
325
163 163
5100 5120, 140, 5160, 5180, 5200 1000 200. 3400, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Limit Read  Ant Cable Preamp  Aux APos  TPos Limit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuv/m  d8 dBuV dB/m B B oAb om  deg Mz dBuv/m dBuv/m  dB dBuv dB/m B A8 B cm  deg
1 5150.60 49.04 54.80 -4.96 36.85 34.20 9.79 31.80 0.ee 332 99 AVERAGE 1 5190.00 94,42 ------ ------ 82.04 34.33 9.83 31.83 o.00 332 99 AVERAGE
Sporton International Inc. (KunShan) Page Number . C40 of C115
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